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[ Test Mode [ TX B Mode_Ant. 1
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[ Test Mode [TX G Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
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1" 2462 -8.24 7.19 Complies
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‘Test Mode ‘TX N(HT20) Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
e (MHz) (dBm/3kHz) (dBm/3kHz) Resul
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01 2412 -7.52 7.19 Complies
06 2437 -8.02 719 Complies
11 2462 -8.09 7.19 Complies
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‘Test Mode ‘TX N(HT40) Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
e (MHz) (dBm/3kHz) (dBm/3kHz) Resul
03 2422 -13.47 7.19 Complies
06 2437 -12.96 7.19 Complies
09 2452 -13.55 7.19 Complies
CHO03 CHO6 CHO9
® .. L m o . ® .. e
" u..l i A :l'l, J LY gl " & wm.;. M‘m; b
/ I )
/ \ i y / \
i ) I " i Y
Rl Ty I Ty I ey
Test Mode [ TX N(HT40) Mode_Ant. 2
Frequency Power Spectral Density Max. Limit
Cemne! (MHz) (dBm/3kHz) (dBm/3kHz) Resull
03 2422 -13.30 7.19 Complies
06 2437 -12.42 7.19 Complies
09 2452 -12.31 7.19 Complies
CHoO3 CHO06 CHO09
® .. L e Lomen ® .. L
A ok AL.AM"% et i .‘»‘ . i M“ﬂﬂ‘* 4 Py
| J /
y \ 1/ Y L 4
ol b Wi . W Yy
W“’ ! 19Vl I f_”"’ AN
Test Mode ‘TX N(HT40) Mode_Total
Frequency Power Spectral Density Max. Limit
CiEne) (MHz) (dBm/3kHz) (dBm/3kHz) .
03 2422 -10.37 7.19 Complies
06 2437 -9.67 7.19 Complies
09 2452 -9.88 7.19 Complies

Page 164 of 166




3L

Report No.: BTL-FCCP-1-2107C181

‘Test Mode ‘TX AX(HE20) Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
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06 2437 -8.47 719 Complies
11 2462 -8.47 7.19 Complies
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[ Test Mode [ TX AX(HE40) Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
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09 2452 -10.21 7.19 Complies

End of Test Report
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